
Twin Master Combine 
 

Offset Pull Tongue Hitch Section 9 
 

Offset Pull Tongue Hitch ..................................................................................................................... 2-4 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Return to this page by clicking the upper right corner of any page in this section. 
 

Revised January, 2017 1 



1

2

3

4

40

39

39

32

33

34
35

23

42

43

56
55

55
5654

53

44

19

20

20

18
12

12

14

14

14

11

10

8

7

6

5

9

9

16

16

17

17

22

26
27

2829

31
30

57

58

M

L

K

N
G

F

E

H

J
I

G

O

P Q

D

E

F

B

C

A

45
46

46
47

48
46

46

52

52 51

50

38

41

24

25

21

36

F

49

15
15

37

11

E

13

Offset Pull
Tongue Hitch



 Twin Master Combine 

Offset Pull Tongue Hitch & Combine Drive Train 
Parts List 

Item No.  Part No. Qty Description 
 1. 510200 1 Pull Tongue 
 2. 510705 1 Pull Tongue Tilt Hitch 
 3. 510281 1 Cover Frame (Welds on to part # 510705) 
 4. 510747 2 Hinged Cover Plate 
 5. 510921 2 Transmission Input Shaft Pulley Spacer 
 
 6. 119216 2 Sheave, 5C130QDE 
 7. 102154  2 Bushing, E x 2-1/8”  
 8. 102156 5 Belt, CC180 (5 Required) 
 9. 103131 2 Tilt Ram 
 10. 119217 3 Sheave, 5C60QDSF 
 
 11. 102155 3 Bushing, SF x 1-3/4” 
 12. 510283 3 Shaft, Keyed Idler 
 12a. 510284 Not Shown Shaft, Non Keyed Idler (Replaced by Items 10, 11, 12 & 13) 
 13. 511357 2 Center Idler Spacer Block 
 14. 102158 6 Bearing, 1-3/4” (includes Pillow Block) 
 
 15. 510731 4 Idler Draw Bolt Plate 
 16. 510734 2 Long Ram Pin 
 17. 510735 2 Short Ram Pin 
 18. 103159 1 Cylinder, Hydraulic (4” x 20”) (2007- Present) 
 19. 103161 1 Cylinder, Hydraulic (4” x 20” with extension) (2007-Present) 
 
 19a. 103130 2 Cylinder, Hydraulic (3” x 8”) (2006 only) 
 20. 510201 2 Pin, Pivot 
 21. 511191 1 Tow Ram Lock 
 22. 510740 1 Ram Ear Mount 
 23. 107021 1 PTO Swivel Gear Box 
 
 24. 103183 2 Cap, Swivel Gear Box Blank 
 25. 119279 2 Seal, Swivel Gear Box Input & Output 
 26. 510275 1 Lower Gear Box Mount  
 27. 900742 1 Pivot Shaft  
 28. 510277 1 Pivot Arm  
 
 29. 510280 1 Telescoping Arm 
 30. 940507 1 Spacer, Stabilizer Plate 
 31. 510276 1 Stabilizer Plate 
 32. 510225 1 Dura-Ball Hitch Mount 
 33. 510230 1 Top Support Plate 
 
 34. 510229 2 Spacer Pipe 
 35. 510218 1 Draw Bar Extension (for use with Tractors with 1-3/4” 1000 PTO) 
 36. 511068 1 Draw Bar Clamp 
 37. 510062  Draw Bar Extension (optional) Challenger w/ Category 4 Draw Bar 
 38. 110004 1 Jack Assembly 
 
 39. 510217 2 Top Mount Plate (Swivel Gear Box) 
 40. 510929 1 Hydraulic Tube Bracket 
 41. 511197 1 Hydraulic Hose Holder Bracket 
 42. 104049 1 Driveline, Primary (1-3/4” 1000) (Std. 2016–Present 2600 series) 
 42a. 104038 1 Driveline, Primary (1-3/4” 1000) (Std. 2006–2015 2500 series) 
 

Revised February, 2016 3 



 Twin Master Combine 

Offset Pull Tongue Hitch & Combine Drive Train 
Parts List 

Item No.  Part No. Qty Description 
 43. 104050 1 Driveline, Secondary (cut away clutch) (Std. 2016–Present 2600 series) 
 43a. 104044 1 Driveline, Secondary (cut away clutch) (Std. 2006–2015 2500 series) 
 44. 104047 1 Driveline, Heavy Duty Tertiary (Std. 2011–Present 2600 series) 
 44a. 104040 1 Driveline, Tertiary (Std. 2006–2010 2500 series) 
 45. 124032 1 Yoke 1 3/4” – 20 Spline, Locking Collar Type (Std. 2016–Present 2600 series) 
 
 45a. 124019 1 Yoke 1 3/4” – 20 Spline, Locking Collar Type (Std. 2006–2015 2500 series) 
 46. 102216 4 Cross & Bearing Kit (Std. 2016–Present 2600 series) 
 46a. 102111 4 Cross & Bearing Kit (Std. 2006–2015 2500 series) 
 47. 124044 1 Yoke 1 3/8” – 21 Spline, Locking Collar Type (Std. 2016–Present 2600 series) 
 47a. 124026 1 Yoke 1 3/8” – 21 Spline, Locking Collar Type (Std. 2006–2015 2500 series) 
 
 48. 124042 1 Yoke 1 3/8” – 21 Spline, Clamping Type (Std. 2016–Present 2600 series) 
 48a. 124029 1 Yoke 1 3/8” – 21 Spline, Clamping Type (Std. 2006–2015 2500 series) 
 49. 124043 1 Cut-out Clutch (Std. 2016–Present 2600 series) 
 49a. 124033 1 Cut-out Clutch (Std. 2006–2015 2500 series) 
 50. 124035 1 Yoke Overrunning Clutch 1 3/4” – 20 Spline (Std. 2011–Present 2600 series) 
 
 50a. 124031 1 Yoke Overrunning Clutch 1 3/4” – 20 Spline (Std. 2006–2010 2500 series) 
 51. 124032 1 Yoke 1 3/4” – 20 Spline, Locking Collar Type (Std. 2011–Present 2600 series) 
 51a. 124019 1 Yoke 1 3/4” – 20 Spline, Locking Collar Type (Std. 2006–2010 2500 series) 
 52. 102216 2 Cross & Bearing Kit (Std. 2011–Present 2600 series) 
 52a. 102111 2 Cross & Bearing Kit (Std. 2006–2010 2500 series) 
 
 53. 510186 1 Splined Intermediate Drive Shaft (1-3/4” – 20 spline) 
 54. 510220 1 Splined Drive Shaft Mount 
 55. 106067 2 Flange, 45mm Bearing 
 56. 102116 2 Bearing, 45mm Insert 
 57. 510772 1 Front Driveline Shield 
 
 58. 510770 1 Rear Driveline Shield 
 

Hardware List 
Item No.  Part No. Qty Description 
 A.  1 1 1/4” 7NC x 5” Hex Bolt 
 B.  1 1 1/4” 7NC Hex Nut 
 C.  1 1 1/4” Lock Washer 
 D.  2 3/4” 10NC x 5 1/2” Hex Bolt 
 E.  8 3/4” 10NC Hex Nut 
 
 F.  8 3/4” Lock Washer 
 G.  4 3/4” 10NC x 9 Hex Bolt 
 H.  1 1” 8NC x 9 Hex Bolt 
 I.  1 1” 8NC Hex Nut 
 J.  1 1” Lock Washer 
 
 K.  6 1/2” 13NC Hex Nut 
 L.  2 1/2” 13NC x 9” All Thread 
 M.  2 1/2” 13NC x 5” All Thread 
 N. 118000 2 3/4” 10NC x 6” Rod End 
 O.  1 1 1/2” 6NC x 6 1/2” Hex Bolt 
 
 P.  1 1 1/2” 6NC Hex Nut 
 Q.  1 1 1/2” Lock Washer 

4  Revised February, 2016 


	Table of Contents
	Twin Master Combine
	Offset Pull Tongue Hitch - Section 9
	Offset Pull Tongue Hitch
	Parts List







